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FALCON SAFE MARKETING SDN. BHD.
Lot 4912, Jalan Terateai,

5 V2 Miles, Off Jalon Meru,

41050 Klang ,

Selangor Darul Ehsan.

{altn : En. Monaruddin bin Mokhtar}
Dear Sir.

SUMMARY INFORMATION FOR FIRE RESISTANCE TEST NO - 998 FOR "FRC' SAFETY CABINET FOR R&D

PURPOSE ONLY.

Enclosing the information ebtained from the test specimen on your behalf tested on 1% March 2013
1o our test furnace,

The summary report is provided for the test sponsor's information only as it is for R& D and should not
b uwed o 'emoi strate polon. nee uge st | > sta dard oo mplia o2 wit o requ arory
re juiremer .

T 2testw sao of heregu stoftbzclental 3n nute: flest.

The lest was performed at the request of the manufacturer fo determine the fire resistance
performance of the fire resistont filing cabinet when fested in accordance with the condition specified
in JIS § 1037: 1989, clouse 8.5 - Fire Resistance Test and excluding the impact and drop combination
test.

1.0 Test specimen

The specimen had overall nominal dimension of 1550 mm height by 525 mm widlh and 755 mm
thickness with 4 drawers . The body of the fire resisiunt cabinet was build rom medol plate and
fitted with a resistant metal plinth of approximaltely height 50 mm from the ground level. The
fop drawer was provided with o key lock and comizination lock. The central locking system
was controlled by the first drawer. Al rails were fitted with ball bearing rollers. The Fire resistant
cabinet wos soid 1o be maonufactured using “specially formulated Pancrete foam'. The
infarmation on this materiol was withheld by Falcon Safe Marketing Sdn. Bhd.

2.0  TestSpecificafion

The test waos performed af Ihe request of the manufaciurer to determine the fire resistance
performance of the fire resistant Fire resistant cabinet when tested in accordance with the
caondilion specified in JIS 5 1037: 1989: Fire Resistive Containers for general paper (P-5) and
excluding the impact and drop combination test.

The amblent femperature at the beginning of the test was 33° € and on the completion of the
festwas 360 C,

3.0 TestResults
Attached the rest resulf as below :

i Toble | shows the temperciue recorded inside the test specimen

ii Plates 1 fo 14 were the phofogr

aken belore and after the fest.




4.0

Evaluation against the performance criteria.

The performance of the test specimen was judged against the following crileria of Table 3
(test item 8.3) and Table 4 (test item 8.5.5) of the JI§ Standard.

1

2)

stability
it is required that the body of the fest specimen does nol incline forwerds. Immediclely
alier the fest it is observed thai the body of the specimen does net incline lorwards,

Heating
It i required that the infernal part temperature is nol higher than 180 ¢ C during the

heating test.
The maximum temberature faken al 48 minutes was 177 0C af drower 1 of Tc 2.

sfter the e. the aofely ¢ binel war unlock d. 4 clo 3 exar inafic,, ec -h oun: ed ball aped
wwepar ers . re s llbe al e loread and the 2o or 2 newspup. have no igni _oo. i o

-alor.

Conclusions

The periormance of the lesl specimen was judged against the following criteria of JIS § 1037 : 1989
for the following period :

50
51

52

53

Integrity o 48 minutes
Insulation 3 68 minufes
Limitations

The information of the test is provided for the test sponser's information only and the test
results relate only 1o the test specimen tested

The results only relate to the behavior of the specimen of the element of construction
under the particular condifions of test: they are not intended to be the sole criteria for
assessing the potential fire performance of the element in use nor do they reflect the
actual behavior in fires

The result is use for RAD purpose only.
The test resulis relate only to the specimen tested.

Thank you

Rt-gm%

KHAIRUL AZMI BIN JABAR
Research Officer

Fire Protection Laboratory
For Director General

FRIM




the test

Plate 1. Before




Plate 12. After the test,
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